;II,!, A|!=!'!

MODEL EH561/EH760

SERVICE MANUAL




CONTENTS

. SPECIFICATIONS
a. Designation of Parts . ... ... e 3
b. Specifications . ....... ... . .. e e e 4

. PREPARATIONS
a. Disassembly & Reassembly Procedure ........... .. ... .. .. o i, 5

D. CaAUtIONS ..o e e e e e e e e 6

. DISASSEMBLY & ASSEMBLY PROCEDURES ............c.c0iviiiiinnnenes 7-9
a. Removal of Engine and MachineBody ........... ... ... ... . ... ot 10 - 11
b. Disassembly & Assembly of Machine Body .................. ... ... .. ... 12-13
c. Disassembly & Assembly of Engine . .......... ... ... ... .. o i 14-18
d. Disassembly & Assembly of Carburetor ............. ... .. ... ... ... .... 19-24

. CHECKUP AND ADJUSTMENT

a. Daily Checkup and Adjustment . ......... ... ... . . . . 25
b. Checkup and Adjustment for Every 30 — 50 Hours. (Every 10Days) ............... 26
c. Checkup and Adjustment for Every 100 — 200 Hours. (Monthly) .................. 26

. STANDARD OF ADJUSTMENT

a. Tightening Torque of Components ............ ... .. ittt annnn 27
b. Standard Adjustment Table .. ........... ... .. . . i 28
c. Lubrication Procedure . ........... ... . e e 28
d. Blade Sharpening ... ...t e 28
e. Blade Adjustment . ...... .. .. 29

.TROUBLESHOOTING .........citititiieitveeraannnetnnaranaseannnaans 30-31



1. SPECIFICATIONS

a. Designation of Parts

Fuel tank cap
1 O switch (OMN OF )

7)'!\ 1tear handle
) /
— ~

B
\ W
R ;/ Throttte lever
0" : /7 , Rear handle

Fuel tank cap
N\

Recoll starter
Carburetor

Front handle

1 O switch (ON-OTF)

Recoll starler
~ d o

Carburetor .

T ~ P S
Mt Front handle " (\ \ “?’ o)
) Throttla lever

A

s
/ EH760

\/ (STD)

Rear handle

Gearbox

Fuel tank cap

1-O switch (ON-OFF)

Recoll starter
Carburetor

Front handie

Gearbox

Blade cover



b. Specifications

Model EH760 EH561
Dimensions (L x W x H) mm 1,041 x 280 x 258 . 840 x 246 x 225
Mass (with blade cover) kg 5.8 5.8
Volume (fuel tank) cm? | 600

Engine displacement cny 21.7

Cutting length mm 735 560
Maximum engine performance kw 0.74

Maximum blade speed m/s 1.88

Idling speed 1/min 2,600

Clutch engagement speed 1/min 3,600

Carburetor type type WALBRO WYL

Ignition system type Solid ignition system

Spark plug type NGK-BMR7A

Electrode gap mm 0.6-0.7

Mixture ratio (fuel: MAKITA 2-stroke oil) 50:1

Gear ratio 14:58

1) The data takes equally into account idling and racing speed operating modes.



2. PREPARATIONS
a. Disassembly and Reassembly Procedures

The disassembly and reassembly procedures mentioned below are given as a general rule. These
procedures can be added to or omitted according to your operating conditions.

. PREPARATIONS s (Cleaning
* Drainage of fuel

» Disposition of tools

ill. DISASSEMBLY 1. Machine body
2 Engine

CHECKUP ¢ Cleaning of parts
¢ Checking of parts
(Refer to IV. CHECKUP AND ADJUSTMENT)
(Referto V. STANDARD OF ADJUSTMENT)
(Referto X. SETTING OF BRUSH BLADE)

IV. REASSEMBLY 1. Engine
2 Machine body
(Refer to Vill. TABLE OF TIGHTENING TORQUE)

V. STARTING TEST 1. Starting procedure
2 Checkup and adjustment of carburetor

e Checkup and adjustment
(Refer to IX. TROUBLESHOOTING)

NOTE: The numbers are the same as those in this manual.




b. Cautions

1)

2)

3)

Preparations

(1) Workbench

(2) Disassembly and reassembly kits and gauges
(3) Washing bowl

(4) Rinse oil (light oil, gasoline, etc.)

(5) Oil (mobile oil), grease

(6) Adhesive, sealant

(7) File, sandpaper

(8) Shop cloth

Cautions in Disassembly
(1) Use standard tools correctly.

(2) Handle disassembled parts with care and be sure to clean them.
¢ In particular, remove dust or dirt adhering to the mounting surfaces of packings.
e Bearings in rod are easy to separate. If there is no abnormality on rod, no special maintenance is
needed without removing contaminated grease.

(3) Keep disassembled parts in order to avoid loss or error in reassembly.
(4) It itis hard to loosen bolts or screws, use an impact driver.

Cautions in Reassembly

(1) Pay attention to the combination of parts (in particular, mounting direction: front and rear, right and
left, upper and lower).

(2) Replace packings and gaskets with new ones.

(3) Tighten bolts and screws twice in a diagonal manner.

(4) Apply two-cycle engine oil (or Mobile oil) to rotary and sliding parts.
(5) During reassembly, be careful to keep parts free of dust and dirt.

(6) For rotating parts, turn them by hand to check for movement or noise.

(7) After reassembly, turn the rotating parts by hand and confirm that there is no abnormality (loosen-
ing, etc.)

(8) Never fail to apply genuine grease into case.



3. DISASSEMBLY & ASSEMBLY PROCEDURES

19SH3

- ASUX'OSYSH IT0§
/

a
[+

XS “H'OPYSR 205

L7 4 o]
~*

|
AS“STIH 17D

|
TOT 15V d
VoL

45°02XSK 1706

m & =
T a2
. — & a2
. : | &~ = &
T E0T 30vTE SR
( 2 A[
~> R

qdde z0ve



/
CONTROL CABLZ

30LT ¥6X25.4,5¥

SEARING(3608 3}

EH760 (STD)



(32) 092H3

&L ~® AS“X*OTISK LT0¢
o5

| _ TIRCT ISYC
AT °9TXSR 170¢ '

{7 8088)9KITVzE

ASESCISE ITOE LIV 3CITS Q0D “%
/ﬂm —

: =
5 |
qeehE ONIIII ' “L EIACT u,qﬁym
. > )
et NCIIVEELA TNy

= 5
-~ D &=

S 0¥ /a._ r AR I _,m\t ;
/W ’0 , ) ) .,, ,

,ﬂ,,

e ing

TICTOE TTQNVE Pk

i H
\

f (SE 1008) O

. g TN ! T u3e3
P Do
\ Lo (2 b
IR : m
R TR M .
& W . = T ks et 1moe .
! (Nl SR A - /
S e
AN : ;

| / | aIv DKIDROMKITE

o ;
|

am |
\/ A V Rowc

ASSY JIE



a. Removal of Engine and Machine Body
For EH561

1. Start/Stop lead wire
Remove lead wire connecting rear-handle stop
switch with engine.

2. Throttle wire
Remove cable holder fixed to rear handle by
loosening screw (M4 x 10).

Remove throttle wire from throttle lever parts. Cable holder

3. Engine
Remove engine by loosening two bolts (M6 x 15, PW, SW) with fixing case and engine and one bolt (M6 x 40,
W, SW) with combine rear handie with case and engine.

4. Rear handle
Loosen bolt (M6 x 50, W, SW) on case side and
remove rear handle.

5. Front handle
Loosen bolt (M6 x 35, SW) with fixing case and front handle and remove front handle.

10



For EH760

1. Start/Stop lead wire
Remove lead wire connecting rear-handle stop
switch with engine.

2. Throttle wire
(For STD) Remove throttle wire form throttle lever.

(For CE) Remove throttle wire from carburetor.

3. Left handle
Loosening two bolts (M5 x 30) with handle holder.

LEPT BANDLE

4. Handie holder
Loosen two bolts (M6 x 35, W, SW) with engine.

BOLT MGX25,¥,S¥

5. Engine
Remove engine by loosening three bolts (M6 x 15, PW, SW) with fixing case and engine.

6. Right handle
Loosening two screws with Blade and remove right handle.

1



b. Disassembly & Assembly of Machine Body

Crank gesar

Drum
Upper case \ m} rJ*L_dj
£ L ﬁ
= iI 1€

Lower case

Rod
Crank

Pinion gear

1. Drum
Lock blade by tightening 3 blade slide screws to
the full. Then remove drum by using drum hole.
if drum can not be loosened, apply wood chip
under blade nearer at engine and remove drum
by using drum hole.

<Caution>
The screws are right-handed. Turn to the left in
loosening.
Be careful not to miss collar under drum.

2. Lower case
Remove 3 blade-fixing U-nuts first. Then loosen 7 bolts (5 M5 x 16 and 2 M5 x 20) and remove lower case.
It is advisable to remove lower case, tapping it with plastic hammer.
If it is hard to remove case, pry case with flat-headed screwdriver paying attention not to damage case or parts
inside case.
After mounting, temporality tighten 3 blade-fixing U nuts.
(Apply oil to sliding parts in proper amount.)

<Caution>
This work must be done at a place as low as possible, as there is possibility that needles separate if rod is
detached together with case.
Be careful not to damage case contact surfaces.
Apply grease to rod and gear in proper amount.

12 -



3. Rod slide plate, Pinion gear, Felt
Loosen 2 screws (M3 x 5) and remove rod slide plate fixed under lower case.
Then remove pinion gear from upper case. If it is hard to remove, tap pinion with plastic hammer.
Then remove felt.

4. Rod
Remove rod on iower-blade side.

<Caution>
Before removing rod, apply a small amount of grease to needles and tumn rod several times so that they will
not separate. 4
Keep in memory rod mounting direction.
Apply grease to crank and lower-blade rod shift and mount rod.

5. Lower/Upper blade
Loosen 3 blade-slide screws and remove lower blade.

<Caution>
Be careful not to miss blade slide washer.
Then remove upper blade.

6. Crank gear, Crank
Remove crank gear and crank from upper case. If it is hard to remove, tap case with plastic hammer.
Then loosen screws (M5 x 10) fixing crank gear and crank and remove crank.

<Caution>
Apply grease to upper case in proper amount.
Apply grease to crank gear and crank in proper quantity and mount them in upper.

7. Retainer plate, Grease nipple
Loosen flange nut and 2 screws (M5 x 16) and remove retainer plate. Then remove grease nipple.




9TXSN

_ , ATBWISSY KIS |
(INIDNI) 092/19SH3 AR v

ATBKIESY M3E3S

Y7 Tidve E3LHVLS ONIM3b
U S2AGH N\ \@.m? N\ ?
< YL : IS ewassy 108 e \

EHSVN %\ g

TAACC INVL TENS

,‘
JANOS |
| LAVHSNVED |
! | ,

NGO € FHIM
NS "N '3} XGH ;
ATBHZSSY WH0s —F / Al

i NI NOISIc
ASSY 3En! !

|
. I - HS N O2XPH
. amuEm i TH\WE?.. K3535
E3070H L% > 1100 NoTLINgT
HIHSYE  \ CO—anit Noisic
INTHS KOUNTC | @P v
304S HALATY L . LINSYS
-or....wh,..u,.ﬁx:,f : g i S WINTIA {aATSU3YDE
LI08 HOlOT ,, % isve 43NS Butonog 3a5-¥3tTNG 28N
NN % y i 0SXGH 1108 QY3+ 1330S

/ M HBIXGH | > ; L ._
o /o EFCAENISSY WX | o7 ) = 7
/#8438 X307 o2 wim:mcuf * PRy =% A SN H3HSVYA
HS "M Y TXON BULPNOQ 135-X3TNb asn) N = = Y @IS LEREE L
ATBWISSY 708 MS M 'S2XGK ATNISSY NS | Y . sy \ ,Jm\ /
dH0D H31YINGN] o) ale , / ” g
® ad Mves |
, NS 'K ‘02xGH_ £
1708 QY 1S

f H2DYdS HIAQD

JET T
INIHAS d¥3 9id | HS 'K ‘9TXGH
ATBNISSY NS

H3ACO H3ONITAD
| H3A0C H7440K
@———H3HSVM

0 g g o

c. Disassembly & Assembly of Engine

14



S3AC0 HAINVITO HIv

MS ‘M ‘COXGW
ATIEW3SSY M3H0S

gd3171I4 dIv

ATIBWISSY ONISNOH
E3NV3T0 HIV

™~ S
N

o
~ \\ @,\\
g\ - A |

Tevo Jom_zou/\ _—_—— |

- , ,ﬂ |

zwmwm H0.139N849v2

15



1. Fuel tube
Pull fuel tube about 20 — 30 mm out side fuel tank
for easy assembly.
Assemble fuel tube as shown in the figure.
Return fuel tube to within the tank following

assembly.
(with no bends that might prevent smooth fuel

flow)

2. Cylinder cover
Keep the muffler gasket and insulator gasket in
the correct position when assembling the cylinder

cover.

Keep the cover spacer and washer in the correct
position when assembling the cylinder cover to
the cylinder.

3. Buffle plate
Assemble buffle plate to blower housing as

shown in the figure.

Insulator
Gasket

Muffler

16




4. Clutch
Keep the washer in the correct position when assembling the clutch.

5. Ignition coil
Use thickness gauge to assure that the air gap will be 0.3 — 0.4 mm between the ignition coil and flywheel

magnet portion when installing the ignition coil.

6. Flywheel
Install the socket head bolt onto the crankshaft
and tighten them securely. Remove the flywheel

with a pulling tool as shown in the figure.

During assembly, be sure first that you have the BOLT
crankshaft key slot properly aligned with before

installing. Then check the key slot and flywheel PULL ING

alignment indication.

SOCKET

HEAD BOLT
7. Crankcase
When assembling the crankcase, cut off the
crankcase gasket sticking out from the cylinder Use a

installing surface. cutter blade
(See figure at right) or knife to
cut off.

8. Cylinder
When assembling the cylinder, coat both the cylinder inner surface and the piston itself with 2-cycle engine oil.

17




9. Piston
When equipping the piston in the crankshaft
ass’y, the triangular mark ( A ) on the top of the
position should be on the crankshaft key slot side.

Knock pin ~

10. Piston ring
When installing the piston ring on the position, align the knock pin on the piston with the split on the piston ring.

Unless they are lined up the cylinder cannot be assembled.

18



|

d. Disassembly & Assembly of Carburetor

1) Function of Parts

19




1
(2)
3)
(4)
(5)
(6)
(7)

(8)
9)

(10)

(1)

(12)

(13)

(14)
(15)
(16)
17)
(18)

(19)

(20)

(21)

Throttle Valve

Tamper Resistant Plug:

Low-Speed Needle:
Inlet Screen:
Needle Valve:

Fuel Inlet:

Metering Lever Spring:

Metering Lever:

Metering Diaphragm:

Metering Chamber:

Fuel Pump Diaphragm:

Fuel Outlet:

Engine Pulse:

Main Jet:

Nozzle:

Idle Adjust Screw:
Primer Pump:
Combination Valve:

Main Check Valve:

Outlet Valve:

Inlet Valve:

Controls engine output.

Prevents entry of air and foreign matter.

Regulates fuel at idling or slow rpm.

Filters fuel intake to carburetor.

Contfols fuel supply to metering chamber from fuel pump.
For fuel intake.

Works together with metering diaphragm to ensure constant bressure
in metering chamber.

Conveys operation of metering diaphragm to needle valve.

Works up or down depending on difference of pressure inside engine
and atmospheric pressure so as to open or close the needle valve
through the metering lever and metering spring.

Supplies fuel via nozzle by fuel tank.

Undulates, in keeping with engine pulse. This action serves to send fuel
to the diaphragm chamber.

Allows excess fuel to return to the tank during primer pump operation.
Takes the negative or positive pressure building up in the crankcase
under piston operation and makes the fuel pump diaphragm work
accordingly.

Regulates fuel at high speed.

Outlet for fuel sent into the cylinder.

Controls idling rpm.

Brings fuel up from the fuel tank into the metering chamber.

Acts as a check valve between primer pump intake and charge.

Prevents air in the nozzle from entering the metering chamber when
the primer pump is being worked.

Works just the opposite of the inlet valve.

Valve opens when diaphragm is subjected to negative pressure, and
closes under positive pressure, corresponding to the pump action.

20



2) Maintenance

CSNIVEL
E?

SCnEn — g [
1
NP IO ILE VALVE ASSY

IS TR
R
Y L,

0 NING ~~-«L IR
JET— {Q 2.
P GASKET ———E7 5[/
NCAAE
PUMP DIAPHIAGM ————(> SE2
o2
l
?\\‘\
PUMP BODY ASSY -——— ST sonew
,A I//\

e ™~
METRING DIAPHRAGM ASSY ™ ok?a:&%

AIR PUNGE BODY ASsY — QI

PRIMER PUMP —

PRIMER PUMP COVER ~\@>

)
&

SCREW

21



A)

B)

DISASSEMBLY AND ASSEMBLY PROCEDURE

1) Refer to the disassembly drawing when disassembling or assembling.

2) Be careful not to damage gaskets and the like when assembling

3) Do not attempt to disassemble the throttle valve ass’y or pump body ass’y.

4) When you find during disassembly of the carburetor that the inlet screen is clogged or there is con-
siderable dirt buildup in the carburetor itself, be sure to clean out the fuel tank and replace the fuel tank
filter. :

INSPECTION PROCEDURE

1) Clean off the tool body and dry off with an air nozzle.

2) Check for dirt adhering to the main jet or corrosion. Blow off any dirt with an air nozzle.
3) Be sure gaskets and the like are not damaged or deformed. Replace as necessary.

4) Check for damage or hardening of the pump diaphragm. Be sure inlet and outlet valves are horizontal and
not bent.

5) Check for possible damage or hardening of the metering diaphragm. The plate should not be sent.
6) Check for bending or damage to the pump plate.

7) After cleaning the pump body ass'y, check spring deformation, lever height, inlet screen (for dirt clogging
it), valve operation, etc. When inspecting check valve operation, look for blockage due to dirt at the check
valve portion or vinyl pipe by blowing through the port. If blocked, replace.

CAUTION: Never blow air into the check valve under high pressure.
8) Check for possible deformation of the air purge body, combination valve, etc.
9) Lock for holes, damage or hardening of the primer pump.

22 B



3) Adjustment of Carburetor

(1) Idle adjusting screw
The standard idling rotational speed is 2,500 — 2,700 rpm.
Adjust the speed as high as possible so that the blade does not turn.

Right : for higher speed (rpm)
Left : for lower speed (rpm)
(2) Metering lever

The metering lever is a very important part. Never tamper with it under normal conditions.
Measure as shown below, when checking the height of the metering lever or when measurement is

necessary.
Standard height:
1.5+ 0.15mm
The fuel is rich when the (0.059" + 0.006")

end of the control lever
goes up as shown in the
solid line in the drawing,

and is lean when the 77

dotted line goes down in .

the direction of the arrow. yd
Level of

carburetor body

(3) Main jet
When replacing the main jet, always use one with the same number.

23



4)

STARTING

Troubleshooting

METERING SYSTEM
« inlet Needle & Seat
010 O[O O O O| Foreign matter
O|0o (o] e O O O | Wom inlet needie vaive
O O O Inlet needle valve stuck
* Metering Diaphragm
0] 0|0 O O Q| Diaphragm damage
Ol 0|0 O O Loose screw on diaphragm cover
0|00 O O| Gasket defect
O O Button damage
* Metering Lever Spring
@] O @] O| Improper installation
O O O Spring deformed
* Metering Lever
O] OjO O|O|O|0O|0 e]¥e) O Lever operation failure
O Lever set too low
O O olo O Lever set too high
el O o] O] Lever damage
CIRCULATION SYSTEM
O @] @] O| Loose carburetor
O O O O Manifold gasket failure
O O O O/ Airfitter clogged
FUEL SYSTEM
* Primer Pump
O O O O O O| Check valve failure (foreign matter)
@) Primer pump damage (breakage)
¢ Fuel Pump
olO O| Pump diaphragm failure
O @] O Pump cover screw(s) loose
O O Pulse channel jammed
O O Pulse leakage
* Fuel Tank & Pump
O O O Wrong fuel
O O O O O O O] Airleak in fuel passages
O O O O10|0 O O| Fuel passages blocked
O O O O|O|O @ O Tank filter jammed
O O O O Airvent holes clogged (tank cap)
ADJUSTMENT
O O O O Idie adjust screw
z
]
gl 12
& =
1t
Q
s|5 2l gl |8
ol 2 a g o
B Slole|, 5|3
2|8l 3 22| elgls
1%l al 2|2 «lF RS
|2 alo S| < 20| 3|lal|T
2 2/5|% 2(8|sia
s(=|E|l 2,128 |%|2(8|8|8 @
w3 8|a|8le|cig|c|a|a|&|w
elg|ls|=IE|&8ig|e|Zlu|B|e|5|a
HHEEHEHEHEIHEHEE
%6&3;552;8;52%8
=] < L

24 -




4. CHECKUP AND ADJUSTMENT
a. Daily Checkup and Adjustment

1. Aspect
Confirm that there is no damage or wear.

2. Bolts, nuts, damper pin
Check bolts and nuts for damage, wear or tightening.
Retighten if necessary.

3. Safety cover
Check safety cover for damage or loosening.
Confirm that the safety cover is mounted in contact with gearcase.

4. Trimmer blade
Confirm that Trimmer blade is set correctly.
Checkup Trimmer blade for chipping, crack or bend.
Replace if necessary.

5. Handle
Confirm that handle-fixing bolt is fastened securely.

6. Cleaning of dirt, dust or saw dust
1) Crankcase
If there is any dust or dirt adhering to cooling air inlet, fan cover-cylinder fins, etc. of rear crankcase,
disassemble them and remove dust or dirt.
2) Cylinder
If there is any dust or dirt adhering to cylinder fin, detach cylinder cover and remove it.

7. Throttle lever
Confirm that throttle lever can be operated smoothly.
Can engine be operated from low speed to high speed?

8. Stop button
Confirm that stop button can be operated smoothly.
Can engine be stopped without fail?

9. Muffler, Muffler cover
Check muffler and muffler cover for damage or loosening.
Remove carbon in muffler if present.

10. Operating and rotating parts
Check operating parts for abnormality and rotating parts for abnormal noise.

25




Checkup and Adjustment for Every 30 — 50 Hours (Every 10 Days)

. Air cleaner

Remove cover of air cleaner and cleaner filter inside with gasoline.
After wringing, fit it to air cleaner.

. Spark plug
If spark plug is damaged or becomes dirty, clean it well with gasoline or sand it with sandpaper so as to adjust

spark gap to 0.6 — 0.7 mm.

1D

0.6-0.7mm
(0.024” — 0.028")

Checkup and Adjustment for Every 100 — 200 Hours (Monthly)

1. Cleaning and adjustment of carburetor

Clean diaphragm, throttle, etc. of carburetor with gasoline.
Refer to description on idling adjustment and fuel adjustment.

. Fuel tank filter

Clean dust or dirt inside fuel tank with gasoline.
Clean tank inside. Replace filter if filter screen inside felt is clogged.

. Muffler

Remove muffler. Remove carbon adhering to muffler, cylinder exhaust port and tail pipe.

. Clutch shoe

Remove clutch bolt and detach clutch shoe from holder.
Apply grease to inside of shoe-mounting hole and clutch boit and mount them.

. Replacement

1) Replace cleaner element.
2) Replace spark plug.



4. STANDARD ADJUSTMENT
a. Tightening Torque of Components

Main Body

Tightening Part Tight?krgr‘\%;?rque (Dia mS'(;:?_V;n gth) Remarks
Grease nipple 35+5 — * Screw
Retainer plate 403 M5 x 16 * Flange nut

50+5 M5 Screw
Crank gear 50+5 M5x 10 Screw
Rod slide plate 15+ 3 M3 x 15 Screw
Lower case 45+ 5 M5 x 16, M5 x 20 Screw
Blade fixing U nut 80+ 10 Mé U nut
Drum 170 + 20 M10 —_
Front case 50+5 M6 x 30 Bolt
Upper case 75+ 5 M6 x 15 Bolt
50+5 M6 x 40 Bolt
Cable holder 8-13 M4 x 10 Screw
Rear handle main unit 8-13 M4 x 16, M4 x 30 Screw
* Use quick-set bonding adhesive.
Engine

Tightening Part Tight(ekr;;ir.\%nT";)rque (Dia ms_(i:?_v; ngth) Remarks
Crankcase 45+5 M5 x 25 Screw
Cylinder 80+ 10 M5 x 20 Socket head bolt
Flywheel 100+ 10 M6 x 16 Bolt
Ignition coil 25+5 M4 x 20 Screw
Spark plug 150+ 3 Mi14 NGK-BMR7A
Muffler 75+ 5 M5 x 50 * Socket head bolt
Insulator 45+ 5 M5 x 25 Screw
Carburetor 25+5 M5 x 65 Screw
Blower housing 45+ 5 M5 x 16 Screw
Recoil starter 15-20 M5 x 14 Screw (Black)
Cylinder cover 305 M5 x 14 Screw (Black)
Muffler cover 40+5 M5 x 16 Screw
Tank plate 45+ 5 M 5x 16 Screw
Fuel tank 45+5 M5 x 16 Screw
Clutch 90 + 10 M6 x 25 Bolt
Holder 75+ 10 M6 x 14 Bolt

* Use quick-set bonding adhesive.

27




b. Standard Adjustment Table

Test Parts Standard Size (mm)
Air gap 03-04
Spark plug electrodes gap 0.6-0.7

c. Lubrication Procedure

1) Oil
eMobileQilN0O.30............... ... Throttle wire
2) Grease
eShellAlbaniaNo. 3 ............iiiiinn... Gear case
<CAUTION>

Always use above oil/grease or a comparable product.

d. Blade sharpening

If the edges are rounded and do not cut well any more, find off only the shaded portions.
Do not find the contact surface (sliding surfaces) of the top and bottom edges.

» Before grinding, be sure to secure the blade firmly and switch off the engine and remove the spark plug cap.

* Wear gloves, protective glasses, etc.

* An edges ground too much at a time or ground many times will lose its hardened layer. It becomes rounded
and dull very quickly in use.

Disk grinder

Holding the disk grinder at a
45° angle, grind the edge off
to the dotted line to sharpen
the rounded tip.

28



e. Blade Adjustment
The blades will wear with long use. When you find that trimming is not as good as when the blades were new,
adjust them as follows.

. Turn Hexagonal U nut loose.

. Truss screw in with the driver lightly till it stops turning, and then screw it back one quarter to a half turn.

. Turn Hexagonal U nut tight, holding Truss screw at the same time with a driver.

. Lubricate the blades after adjustments above with light oil.

. Start the engine and operate the engine throttle on and off for a minutes. '

. Stop the engine and touch the blades with your hand. If they are warm enough for you to keep your hand on,
then you have made the proper adjustment. If they are too hot for you to keep touching, give Truss screw, a little
more turnback and repeat 5 to see if the are properly adjusted.

SO bhwWN =

<NOTE>
Never fail to stop the engine before making the adjustment.
The blades have a slot around Truss screw. In case you find dust in the end of the slots, clean it.

@ Hexagonal U nut
@ Truss screw

@ Flat washer

@ Blunt extension
® Blade guide

® Upper Blade

@ Lower blade

1
/I///}g)

29




6. TROUBLESHOOTING

&
©
(]
~§ Abnormality inside engine ... Check
(=2}
[} c
] -5 Malfunction of carburetor . . .. Check
° g3
c gt
°© T3 —— Defective HT wire ......... Replace together
w 5 - with coil
2 °p
g3 —— Defectivecoil ............. Replace
[_g g —— Stop switch is grounded . . . .. Replace
‘,g, § —— Defective wiring ........... Correct
Q
2o L— Defective magneto ......... Replace
—— Defective or damaged
sparkplug ............... Replace
(=2}
2 | Incorrect spark plug gap . ... Adjust
g ——; Adherence of carbon ....... Clean with
K] @ brush
-8 2 3
S5 o —— Spark plugtoodamp ....... Dry
ER b4 .
w —— Incorrect connection of
sparkpluggap ............ Correct
S
®
2 —— Feltis clogged with dust . . . .. Replace
[+ ]
o ] Fuel does not Air orifice of tank cap
E ’_.E [ keeprunning — | isclogged ................ Clean
2] Q - 'E
e e °8 L Fuel passage in carburetor
§ "§ _‘; s | is clogged withdust ........ Clean
E IC ~xT
5 g8 ,
K%} R —— Leakage from mounting
S i surface of carburetor . ...... Retighten
T — - o .
g 3 £ ———g:(:gfehr‘::ion Air orifice of fuel tank cap
§ 8 % function isclogged ................ Clean
3 ‘—— Pressureleaks ............ Stop
S leakage
e {packing, etc.)
g |3 o
£o 2 Clogged needle valve
3 é = " atfuelinlet ............... Clean
35 £ —Overfow —1+——
L= @ | 4 — Adjusted metering lever . . ... Correct
£5 »
8§
3 Fuel different from
w — specifiedone ............. Replace
g o Incorrect opening of
—E£ throttle lever and choke
2 % lever ............. .. .. ... Operate regularly
—— Fueltooleanorrich ........ Adjust
Fuel overflowsinto ........ Clear needle
muffler valve of dust and
start with throttle
lever fully opened
2
£5s —— Tank, feltciogged . ......... Replace
m -
L@ % Fuel pipe clogged .. ........ Clean
°=
28 L—— Air mixed in fuel pipe ....... Drain air
o
b4
No fuel in tank

30



Engine
runs but
poor
RPM'’s

Insufficient power (insufficient rpm)

Sufficient power (regular rpm)

|

Overheated
[ engine

Defective

——ignition
function

| Defective

Carburetor

L Other causes

Blade does not
[ cut well

—Blade fluctuates

+——Blade stops

| Blade cannot
be actuated

31

Inadequate fuelused .................. Use specified fuel

Defective plug (overheated) ............ Replace

Air ventilation hampered because

of cylinder clogged withdust ............ Clean
(Inlet of cooling air, fan cover,

fan, cylinder fin)

Carbon adhering to combustion

chamber ........... . ... .. .. ... Overhaul, clean
Fuelistoolean ...................... Overhaul, clean
Too much load to cutterblade . . .. ....... Lessen load

Damaged or fouled spark plug
orinadequate sparkgap ............... Replace, clean,
adjust

Irregular adjustment of low-speed

fuel adjusting screws  ................. Adjust
Clogged mainjet ..................... Clean
Overflow ............ .. .. ... ..... Refer to indication

in previous page.

Fouled aircleaner .................... Clean

Damaged diaphragm membrane . ........ Replace
Ineffective compression .. .............. Overhaul, check
(mis-contact and wear of piston ring) and replace
(gas leakage from cylinder and crankcase)

(Insufficient tightening of spark plug) . . .. .. Retighten
Exhaust port clogged with carbon .. ... ... Clean

Throttie valve not fully opened . . ...... ... Open fully
Clogged tank filter ... ................. Replace
Polished cutterblade . ................ Polish correctly
Slippage of cutterblade . ............... Tighten correctly
Worn or damage rod shafthole .......... Replace

Worn blade-fixingscrew ............... Replace
Excessive load on cutterblade .......... Lessen load
Wornclutchshoe ..................... Overhaul, replace
Excessive tightened blade fixing screw . . . . Mount correctly
Damaged small gear or crankgear ....... Replace
Damage centrifugalclutch .............. Replace
Damagedrum ....................... Replace
Damage small gear on crankgear ... ..... Replace
Damaged bladerod shaft .............. Replace







	Removal of Engine and Machine Body
	Disassembly & Assembly of Engine
	Daily Checkup and Adjustment
	Checkup and Adjustment for Every 30 - 50 Hours (Every 10 Days)
	Checkup and Adjustment for Every 100 - 200 Hours (Monthly)
	Tightening Torque of Components
	Standard Adjustment Table
	Lubrication Procedure
	Bladesharpening
	BladeAdjustment
	6 TROUBLESHOOTING 30 -

